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1 R125-9150 125-9150 Upper Gasket Kit 1

Filters

10 R115-8189 115-8189 Baldwin Oil Filter - Engine 1

10 RRF10614 100-1892,
115-8189 SilverGuard Oil Filter 1

11 R93-2190 93-2190 Air Cleaner Assy 1

12 R108-3811 108-3811 Element - Air Cleaner 1

Hoses

50 R105-4094 105-4094 Hose - Formed 1

51 R92-7536 92-7536 Hydraulic Hose Assy 1

53 R110-3255 110-3255 Hose - Fuel 1

54 R110-3958 110-3958 Hose-Fuel 1

Gauges and Controls

60 RX1545139012 98-9416 Kubota Sensor - Oil Pressure 1

61 RX1943473014

105-2881,
120-5825,
98-7438,
98-7778,
98-9715

Kubota Thermostat Assy 1

62 R100-2002 100-2002 Oil Pump Assy 1

63 RX1624164012 98-9474 Kubota Alternator - Assy 40A 1

63 R117-5541 117-5541 Alternator Assy 1

Tech Note: Ser# 313000001-315999999:

63 R131-6557 131-6557 Alternator Assy 1
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Tech Note: Ser# 405100000-406999999:

65 R110-3800 110-3800 Starter Assy 1

Other Parts Available

70 R119-6968 119-6968 Dipstick- Oil 1

71 R99-3514 99-3514 Cover 1

72 R110-3840 110-3840 Gasket - Exhaust Manifold 1

73 R104-4853-03 104-4853-03 Screen Assy - Hood 1

74 R95-8702-03 95-8702,
95-8702-03 Shield - Radiator - Lower 1

75 R83-1030

108-6879,
121-9076,
83-1030,
83-1031

Mount - Engine 2

76 R93-5265
107-2560,
125-5244,
93-5265

Mount - Engine 1

78 R43-0090 43-0090,
95-8812 Bolt - 10mm x 1.25 x 25 Hex HD 5

79 R80-6990 104-1050,
80-6990 Washer - Hardened 10

80 RX1G64272400

104-9318,
105-3753,
98-9323,
98-9397

Kubota Tank - Reserve Assy 1

81 R323-11

01-150-1440,
01-178-0618,
20-52-AD,
3224-7,
323-11

Bolt - 3/8-16 x 2 1/4 GR5 3

82 R80-8560 80-8560 Washer - Hardened 3
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83 R3234-5 3234-5,
62-3310 Bolt - 5/16-18x3/4 Hx Ser Was HD 6

84 R445722

30-8980,
32128-2,
32128-20,
32128-20

Nut - Serrated Washer 6

85 R3255-8 3255-8 Washer - Lock 5/16 Ext 4

88 R3296-39

32127-25,
32128-36,
3290-357,
3296-17,
3296-22,
3296-39,
915663P,
99-7443

Locknut - 3/8-16 Nylon 3

92 R92-2379 92-2379 Clamp - Hose 3

93 R63-7790 42-9300,
63-7790 Bolt - Hex HD M10x1.25x20mm 3

99 R3253-4

01-166-0110,
01-166-0510,
23-10-GD,
24-7170,
30-8520,
3253-4,
48-9350,
48-9360,
48-9570,
68-9420,
99-7577

Washer - Lock 5/16 Zinc 4

100 R33014-00 33014-00,
42-9580 Nut - Jam 8mm x 1.25 4

103 R300403
32144-4,
32144-63,
49-2040

Bolt - Hex HD 1/4-20 x 1/2 4

104 R93-2191 93-2191 Band-Mounting - Air Cleaner 1
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105 R87-9400 104-0498,
87-9400 Valve - Vacuator 1

107 R32128-44 32128-44 Nut 2

113 R2412-129

2412-129,
94-3188,
94-3189,
94-3193,
94-3203,
94-3204

Clamp - Worm 9/16-1 1/4 2

115 R46-6560 46-6560 Bushing 2

119 R321-2

01-150-0200,
01-178-0404,
20-1-AD,
24-2420,
30-4530,
321-2,
32143-9,
513313

Bolt - Hex HD 2

122 R304-73
304-73,
307-73,
353-973

Connector-Hose 1

123 R354-20 354-20 Fitting-Tee 1

126 R95-8968-03 95-8968,
95-8968-03 Support-Tank, Fuel 1

127 R59-9740

249-39,
59-9740,
60-8660,
60-8670

Flex Draw Latch Assy 2

128 R3290-55 3290-55 Rivet - 5/32 x 3/8 Pop Rivet 4

129 R95-8728 95-8728 Bracket - Hood Pivot 2
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130 R453011

01-166-0100,
01-166-0120,
01-166-0270,
01-166-0500,
01-166-0600,
01-166-0620,
132-4593,
2356-3,
237-12,
24-10-AD,
24-11-AD,
24-11-BD,
24-12-AD,
24-12-BD,
30-9310,
32-8190,
3256-24,
3256-3,
3256-36,
3256-4,
453011,
47-9950,
48-9220,
513458,
7-0052

Washer - Flat 3/8 SAE Y/Zinc 4

131 R323-6

01-150-0010,
01-178-0608,
20-47-AD,
20-47-AGD,
3224-2,
323-6,
49-3510,
908034P,
908332

Bolt - Hex HD 3/8-16 x 1 GR5 YZ 4

132 R2412-130 2412-130,
2412-92 Clamp - Hose 1 5/16-2 1/2 4

133 R285-17 285-10,
285-17 Plug - 1/8 NPT 1

134 RXEG52312230 125-9108 Muffler Gasket 1

135 R348856
2112-6,
2112-9,
2412-42

Clamp - Muffler - 1-1/2 1

Replaces Toro Groundsmaster 3500-G
Parts
Traction Unit - Model 30809
Engine



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Replaces Toro Groundsmaster 3500-G
Parts
Traction Unit - Model 30809
Engine


